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!)ttLmI~' Company information 

Jj+lm~f*~~1f~~0if] Guangzhou TIANQIU Enterprise Co.,Ltd. 

J j+l mBE [X =j(; jl:Am:~!*~ liJ 26-30 -5 fL ~ No 26-30,He Yi Rd, San Yuan Li
~tt.f.sL 
Ave,GuangZhou 

~Consignor 
0769-81210202 qd@gdtianqiu.com www.tmmq.cn 

*%m~Bj(~~1f~~0if] DONGGUAN TIANQIU ENTERPRISE CO., LTD 
7G m Iff ~~ m *JT ~ I ~ lm Xinji Industrial Zone,Machong~r.f.sL * 
~ 

Town,Dongguan,Guangdong,P.R.China Manufacturer 

0769-81210202 qd@gdtianqiu.com www.tmmq.cn 


L #iJ it. I Wf rL ~~ ~W q:t J~\ Shanghai Research Institute of Chemical Industry Testing 
Center 

WW iJ\.$ift III [1I.l:~.1!fpErx: E~:8~~~ 345 'rj-, 200062 No.345 East Yunling Road, Putuo, Shanghai, 
Test lab China 200062 

86-21-31765555 battery@ghs.cn www.ghs.cn 

l:l!¥tl!mJ~" Battery information 

~]H~1Q:rt-{xI=§5tl!. Li-Mn~~ &bMl I
Name Batterv Brand 
~-'5 J]!~fj~mH~ID!¥J'

CR2032 CR2032
Type Original tested type 

?6:il:/~gil:*i]\~ ~lli(V) 
210mAh3.0 

, -,Nominal voltage CapacityIenergy 
#ijJ£ =1' -QJ 1E Ef!. ~I~~ Ef!.1ili;~ ~~.(g) 

0.06
Description Primary Li-metal cell Li content 


mi m (kg) 
 J~'X.m !f~~AB1Q~~~Jr Jt
0.00282 

Mass IS ilvery Button metal shell Appearance 

~f~rnJ~' Test information 

~l1!tl1i\m15 E3 jtJj~mi5~-'5 1111030018 2011-04-15 
Original test report No. Date, of test report 
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~IHJt*ffi{ft 
 ffl »% 38.3 ij[ UNITED NATIONS "Recommendations on 

ST/SG/AC.I0111IRev.5 
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual 


of Tests and Criteria 38.3 

Tl ~Jttjtfl:J 
 " T.2 ~Jt~tllit

*t~ Passed *ttt PassedAltitude simulation Thermal test 
T.3 tii9JW!UiJt T.4 {l=P itr ~tl ~Jt** Passed ** PassedVibration Shock 

T5 J~Wm~! 
 T.6 tlitr11* Passed 11* PassedExternal short circuit Impact 

T 7 iiJt1E Ef!. 
 T8 5$.#Jtl~~I 11* PassedOvercharge Forced discharge 

38.3.3 (f) I 38.3.3 (g) I 
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f-F~ OOJt Sample Picture 

~'A~r:ll:'t: 

Conclusion 

~tt 
Remark 

~~ Signature 
JlR~ Title 

~YW iJt ff «b 1-1 *t\ * 00 «* T fit ~~ ffi: tio ~ ~ 8~ Jl i~ ~ iJt ~ *0 f~ Ii -¥ fflt » 
ST/SGIAC.l 01l11Rev.5 38.3 f~11t~*a The tested samples meet the requirements of test 
items of the UNITED NATIONS "Recommendations on the TRANSPORT OF 
DANGEROUS GOODS" Manual of Tests and Criteria ST/SGIAC.I 0/ llRev.538.3 
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Issued date 

MIL~,Il~Yrp Vice chief engineer 
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